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ID: N325438

FP&F#:

6051#:

Evidence Bag:

HSI#:

Event#:

Entry Mailer:

Contact ame(b)(6), (b)(7)(C) Report Date: 6/9/2022
Rush: No

Sample Description: Artificial stone surface

Sample Components:40% quartz 47% dolomite sand, 13% resin

Info Requested: Please Provide a breakdown by weight of all components. please see 6479 for further request.

Suppl. Info:

Supp2. Info:

Lab Data

 

Received: 5/16/2022 Status: PUB Analysis Time: 40 Lab HTSUS:

Return Mailer:

Return Date:

Memo#:

Marksm-
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Transfer To Transfer Date Accept Date Status Info Request
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Assignments

Type Assignment Date By Status

(b)(6), (b)(7)(C) 5/19/2022
Branch Chief 11:31:29 AM "’lfi In-Active

(b)(6), (b)(7)(C) 5/26/2022
Analyst 6:56:46 AM ”’lfil Active

 

 

 

 

  

6/7/2022

Technical Reviewer (b)(6lq (b)(7)(C) 10: 17:06 AM "’"5’ Active
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Branch Chief 8:35:25 AM W“ Active        
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AAS 5/26/2022 6:56:46 AM

TST 6/7/2022 10:11:10 AM
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TAS 2022 8:35:25 AM
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TST 6/9/2022 10:31:07 AM
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ARV 6/9/2022 10:32:19 AM

PUB 6/10/2022 10:00:19 AM
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THE SUBMISSION IS AN ARTIFICIAL STONE SLAB THAT IS WHITE AND VARIOUS SHADES OF

GRAY IN COLOR. THE SLAB HAS TWO DARKER GRAY BANDS ACROSS THE MIDDLE OF THE

SLAB. THE TOP OF THE SLAB APPEARS TO BE POLISHED, AND THE SIDES ARE SIMPLY CUT

OR SAWN. SMALL SHINY INCLUSIONS ARE VISIBLE ON THE SURFACE OF THE SLAB.

THE SUBMISSION HAD A LENGTH OF 269 mm, A WIDTH OF 270 mm, AND AN AVERAGE

THICKNESS OF 16.1 mm. THE SAMPLE HAD AN INORGANIC CONTENT OF 85.80% AND AN

ORGANIC RESIN CONTENT OF 14.20%. XRF ANALYSIS INDICATES THE PRESENCE OF

PRIMARILY SILICON, CALCIUM, AND MAGNESIUM. XRD ANALYSIS INDICATES THE SAMPLE

CONTAINS SILICA (MINERAL NAME QUARTZ), CALCIUM MAGNESIUM CARBONATE (MINERAL

NAME DOLOMITE), AND CALCIUM CARBONATE (MINERAL NAME CALCITE). ANALYSIS

INDICATES THAT DOLOMITE IS THE RELATIVE MAJORITY COMPONENT BY WEIGHT, THEN

QUARTZ, THEN POLYMER RESIN, AND LASTLY CALCITE. ADDITIONALLY, ALL COMPONENTS

APPEAR TO BE UNIFORMLY AGGLOMERATED THROUGHOUT THE BODY OF THE SURFACE.

METHODS: CBPL 25-01 (Date Performed: 05/24/2022); ASTM E1621 (Date Performed:

05/24/2022); ASTM D2584 (Dates Performed: 05/24/2022, 05/25/2022); ASTM D934,

JIS K0131 (Dates Performed: 05/25/2022, 06/06/2022, 06/07/2022)
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DEPARTMENT OF HOMELAND SECURITY

U.S. CUSTOMS AND BORDER PROTECTION

LABORATORIES AND SCIENTIFIC SERVICES DIRECTORATE

New York Laboratory, 1100 Raymond Blvd, Newark, NJ 07102

973-368—1900; 973-368—1905 (Fax)

LABORATORY REPORT
 

Lab Report #: NY20220580 lD #: N325438

Submitted by: (b)(6), (b)(7)(C)

Received: 05/16/2022 Reported: 06/09/2022

Sample Description: Artificial stone surface

Sample Components: 40% quartz 47% dolomite sand, 13% resin

Information Requested: Please Provide a breakdown by weight of all components. please see 6479 for further request.

Narrative:

 

THE SUBMISSION IS AN ARTIFICIAL STONE SLAB THAT IS WHITE AND VARIOUS SHADES OF

GRAY IN COLOR. THE SLAB HAS TWO DARKER GRAY BANDS ACROSS THE MIDDLE OF THE

SLAB. THE TOP OF THE SLAB APPEARS TO BE POLISHED, AND THE SIDES ARE SIMPLY CUT

OR SAWN. SMALL SHINY INCLUSIONS ARE VISIBLE ON THE SURFACE OF THE SLAB.

THE SUBMISSION HAD A LENGTH OF 269 mm, A WIDTH OF 270 mm, AND AN AVERAGE

THICKNESS OF 16.1 mm. THE SAMPLE HAD AN INORGANIC CONTENT OF 85.80% AND AN

ORGANIC RESIN CONTENT OF 14.20%. XRF ANALYSIS INDICATES THE PRESENCE OF

PRIMARILY SILICON, CALCIUM, AND MAGNESIUM. XRD ANALYSIS INDICATES THE SAMPLE

CONTAINS SILICA (MINERAL NAME QUARTZ), CALCIUM MAGNESIUM CARBONATE (MINERAL

NAME DOLOMITE), AND CALCIUM CARBONATE (MINERAL NAME CALCITE). ANALYSIS

INDICATES THAT DOLOMITE IS THE RELATIVE MAJORITY COMPONENT BY WEIGHT, THEN

QUARTZ, THEN POLYMER RESIN, AND LASTLY CALCITE. ADDITIONALLY, ALL COMPONENTS

APPEAR TO BE UNIFORMLY AGGLOMERATED THROUGHOUT THE BODY OF THE SURFACE.

METHODS: CBPL 25—01 (Date Performed: 05/24/2022); ASTM E1621 (Date Performed:

05/24/2022); ASTM D2584 (Dates Performed: 05/24/2022, 05/25/2022); ASTM D934,

JIS K0131 (Dates Performed: 05/25/2022, 06/06/2022, 06/07/2022)

 

Analyst Approved By

  

(b)(6). (b)(7)(C) Ph. D. (b)(6), (b)(7)(C) Ph, 13,,
Branch Chief

 

 

This U.S. Customs and Border Protection laboratory report and any attached files or information are provided r-m umcrar use unly.

Results contained in this laboratory report relate only to the items tested. The Laboratory report may contain information that may

be exempt from public release, under the Freedom of Information Act (5 U.S.C. 552) (FOIA) and/or the Privacy Act (5 U.S.C. 552a), or

may be '5‘th The information provided should not be employed for any other use that is not consistent

with a use for which it has been provided and shall not be reproduced, except in full. All FOIA or any other requests for information

pertaining to this laboratory report must be directed to the originator, U.S. Customs and Border Protection, Laboratories and

Scientific Services Directorate for review and subsequent release.
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New York Laboratory Analytical Test Summary Sheet

Laboratory Number: NY20220580 Name:- Date: 06/07/2022

Sample Name: N325438

Sample Description: The submission is an artificial stone slab that is white and various

shades of gray in color. The slab has two darker gray bands across the middle of the slab.

The top of the slab appears to be polished, and the sides are simply cut or sawn. Small

shiny inclusions are visible on the surface of the slab; however, the composition of the

inclusions is unknown.

Attachment #1, Sample Information

Attachment #2, Photographs

Test Name: Examination: CBPL 25-01

Date Performed: 05/24/2022

Sample Preparation Information: The sample was examined.

Instrument Used: Baker Digital CaliperType EC100 (verified by set EMR001)

Instrument Serial Number: 2433

Results: The length and width of the submission had to be approximated with a ruler

since the dimensions exceeded the capability of the caliper. The submission had a length

of 269 mm, a width of 270 mm, and an average thickness of 16.1 mm.

Attachment #3, Notes

Test Name: X—ray Fluorescence: ASTM E1621

Date Performed: 05/24/2022

Sample Preparation Information: The submission was cut to fit the sample holder and

then placed in the oven at 105°C for at least 3 hours to remove any excess moisture from

the cutting process. Then the sample was cooled to room temperature and placed into

the sample holder for analysis.

Instrument Used: Oven — Fisher Scientific

Instrument Used: Thermometer 9329H05

Instrument Serial Number: 210399315

Instrument Used: PANalytical Zetium XRF

Instrument Serial Number: DY3408

Verification: NIST 1 1 17 (bronze)

Instrument Conditions: The application run was Omnian 27 mm and the processing

parameters chosen was Solid Compounds.

Results: XRF analysis indicates the presence of primarily silicon, calcium, magnesium

along with other trace elements. The silicon likely indicates that the sample contains

silica (mineral name quartz). The presence of calcium and magnesium suggests that the

sample likely contains calcium magnesium carbonate (mineral name dolomite). These

values also suggest that the sample could also contain calcium carbonate (mineral

name calcite).
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To determine the semi-quantitative percent concentrations, the assumption is made that

the sample contains solely quartz and dolomite ratherthan a mixture of quartz, dolomite,

and calcite. XRF analysis indicates that the approximate percent concentration of quartz

is 56%. To determine the approximate percent concentration of dolomite, the following

formula is used:

 
% Dolomite : (% Ca0 + % M90) x (Dolomite molecular weightfl

CchgO2 molecular weight

The molecular weight of CaMg02 is 96 g/mol, and the molecular weight of dolomite

(CaMg(C03)2) is 184 g/mol. XRF indicates that the approximate concentrations of

calcium oxide and magnesium oxide are 28% and 11%, respectively. Thus, the

approximate percent concentration of dolomite is 75%. This calculation indicates that

dolomite is the greatest component by weight rather than quartz. However, further

analysis is required to confirm these indications as the calculations assume the sample

contains solely quartz and dolomite rather than a mixture of quartz, dolomite, and

calcite.

Conclusion: XRF analysis indicates the presence of primarily silicon, calcium, and

magnesium.

Attachment #4, XRF Test Results

Test Name: Ignition Loss of Cured Reinforced Resins: ASTM D2584

Dates Performed: 05/24/2022, 05/25/2022

Sample Preparation Information: The submission was cut into three samples and placed

in the oven at 105°C for at least 3 hours to remove any excess moisture from the cutting

process. Three crucibles were prepared by drying them in the muffle furnace between

BOO-600°C for 10 minutes. Then the crucibles were cooled in a desiccator and weighed.

The samples were placed into their own crucible and weighed. The samples were then

ignited with a Bunsen burnerto ensure that all carbon and non-ash residue was removed.

Then the samples were placed in the muffle furnace at 565°C for 6 hours (per Note 6 in

ASTM D2584), cooled in a desiccator, and weighed.

Instrument Used: Oven — Fisher Scientific

Instrument Used: Thermometer 9329H05

Instrument Serial Number: 210399315

Instrument Used: Balance— MettlerToledo XPE250 (verified byweight set 854254.20, SN:

01-39600-9)

Instrument Serial Number: 3737658217

Instrument Used: Muffle Furnace — Carbolite Gero

Instrument Serial Number: 22-101745

Results: The samples charred and burned when subjected to a flame. Upon removalfrom

the muffle furnace, the samples were white in color.

Trial 1 Trial 2 Trial 3

Weight of crucible 37.3470 g 38.4193 g 37.4056 g AVERAGE

Weight of crucible + sample 89.7142 g 86.0472 g 86.1563 g
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Weight of sample 52.3672 g 47.6279 g 48.7507 g

Weight of crucible + residue 82.2525 g 79.2996 g 79.2449 g

Weight of residue 44.9055 g 40.8803 g 41.8393 g

% Inorganic Content (Ash) 85.75 % 85.83 % 85.82 % 85.80 %

% Organic Content (Ignition 14.25 % 14.17 % 14.18 % 14.20 %

Loss)

The inorganic content (ash) was calculated by the following formula:

_ Weight of Residue
Inorganic Content (Ash) 2WX 100

The organic content was calculated by the following formula:

Organic Content 2 100 — Inorganic Content (Ash)

The sample had an inorganic content (ash) of 85.80% and an organic content of 14.20%.

The organic content is attributed to an organic polymer resin which is used as a binder in

the sample.

Conclusion: The sample had an inorganic content of 85.80% and an organic polymer

resin content of 14.20%.

Attachment #3, Notes

Test Name: X—ray Diffraction: ASTM D934, JIS K0131

Date Performed: 05/25/2022, 06/06/2022, 06/07/2022

Sample Preparation Information: The samples from the ignition loss method were used

for analysis. The sample was ground with a grinding mill for 20 minutes to make the

powder fine. This is the general sample that was used to determine the contents. Some

of the sample was placed directly onto the sample holder and leveled for analysis.

Based on the composition of the general sample analysis, a verification of 40:50:10

silica—dolomite—calcite was prepared by combining approximately 0.8 g of silica,

approximately 1 g of dolomite, and approximately 0.2 g of calcite into a mortar with

pestle, ground until uniform in color, placed on the sample holder, and leveled for

analysis. The sample was then run in triplicate by adding the sample directly to the

sample holder and leveling for analysis.

Note: The deep sample holders (rather than the shallow sample holders) were used to

obtain the most reliable results.

Instrument Used: Grinding Mill— Retsch

Instrument Serial Number: 01034642

Instrument Used: Panalytical Empyrean XRD

Instrument Serial Number: 203610

Instrument Used: Balance— MettlerToledo XPE250 (verified byweight set 854254.2C, SN:

01-39600-9)

Instrument Serial Number: B737658217

Verifications: Aluminum Oxide; 40:50:10 Silica-Dolomite-Calcite
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Instrument Conditions: For the aluminum oxide verification and general sample, the

program run was General Holder_27 mm. The position was taken from 5°—90° and run at

45 kVand 40 mA. The peaks were found, and the phases were determined.

For the 40:50:10 silica-dolomite-calcite verification and remaining samples, the program

run was Quantitative_27mm Holder. The position was taken from 15°—90° and run at 45

kVand 40 mA. The peaks were found, and the phases were determined. Then the Default

Rietveld Method was run to determine quantitation.

Results: After grinding the sample, the powder became a uniform very light gray color.

XRD analysis indicates the sample contains silicon oxide (mineral name quartz), calcium

magnesium carbonate (mineral name dolomite), and calcium carbonate (mineral name

calcite) in the general sample. Therefore, the same database entries (one for silica (entry

01-089-8935), one for dolomite (entry 00-036-0426), and one for calcite (entry 00-066-

0867)) were used for the 40:50:10 silica-dolomite-calcite verification and remaining

samples when quantifying for consistency. The Rietveld method was used to determine

the Rietveld percentages (see the calculations attachment). Since the 40:50:10 silica-

dolomite-calcite verification was within 15% of their values by weight, spiking the

samples was not required for analysis. The silica percentage for the sample is corrected

to account for the organic material lost from the ashing test.

Trial 1 2 3

Silica % by Rietveld 46.27 47.50 46.24

Dolomite % by Rietveld 49.01 47.94 49.18

Calcite % by Rietveld 4.72 4.55 4.58

Other % by Rietveld 0 0.01

% Ash (average) 85.80 85.80 85.80

% Volatile (average) 14.20 14.20 14.20 AVERAGE

Corrected Corrected % Silica 39.70 40.76 39.67 40.04

WAS“ Corrected % Dolomite 42.05 41.13 42.20 41.79

Corrected % Calcite 4.05 3.90 3.93 3.96

Corrected % Other 0.00 0.01 0.00 0.00

The sample had an average quartz content of 40.04%, an average dolomite content of

41.79%, and an average calcite content of 3.96%. The importer claims that the sample

contains 40% quartz, 47% dolomite sand, and 13% resin. Notably, the dolomite sand, as

claimed by the importer, constitutes both the dolomite and calcite content of the
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sample, as determined by XRD analysis. Therefore, the combination of dolomite and

calcite via XRD analysis amounts to 45.75% on average.

Conclusion: XRD analysis indicates that the sample contains quartz, dolomite, and

calcite. Analysis indicates that the dolomite content constitutes the majority of the

sample, with an average content of 41.79%. The quartz constitutes the other major

component, with an average content of 40.04%. Calcite is a minor component, with an

average content of 3.96%.

Attachment #5, XRD Test Results

Attachment #6, Calculations

Overall Conclusion: THE SUBMISSION IS AN ARTIFICIAL STONE SLAB THAT IS WHITE AND

VARIOUS SHADES OF GRAY IN COLOR. THE SLAB HAS TWO DARKER GRAY BANDS ACROSS

THE MIDDLE OF THE SLAB. THE TOP OF THE SLAB APPEARS TO BE POLISHED, AND THE

SIDES ARE SIMPLY CUT OR SAWN. SMALL SHINY INCLUSIONS ARE VISIBLE ON THE

SURFACE OF THE SLAB.

THE SUBMISSION HAD A LENGTH OF 269 mm, A WIDTH OF 270 mm, AND AN AVERAGE

THICKNESS OF 16.1 mm. THE SAMPLE HAD AN INORGANIC CONTENT OF 85.80% AND AN

ORGANIC RESIN CONTENT OF 14.20%. XRF ANALYSIS INDICATES THE PRESENCE OF

PRIMARILY SILICON, CALCIUM, AND MAGNESIUM. XRD ANALYSIS INDICATES THE SAMPLE

CONTAINS SILICA (MINERAL NAME QUARTZ), CALCIUM MAGNESIUM CARBONATE

(MINERAL NAME DOLOMITE), AND CALCIUM CARBONATE (MINERAL NAME CALCITE).

ANALYSIS INDICATES THAT DOLOMITE IS THE RELATIVE MAJORITY COMPONENT BY

WEIGHT, THEN QUARTZ, THEN POLYMER RESIN, AND LASTLY CALCITE. ADDITIONALLY, ALL

COMPONENTS APPEAR TO BE UNIFORMLY AGGLOMERATED THROUGHOUT THE BODY OF

THE SURFACE.

METHODS: CBPL 25—01 (Date Performed: 05/24/2022); ASTM E1621 (Date Performed:

05/24/2022); ASTM D2584 (Dates Performed: 05/24/2022, 05/25/2022); ASTM D934, JIS

K0131 (Dates Performed: 05/25/2022, 06/06/2022, 06/07/2022)
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Non-Iinlry Sample Card Page I of]
NY20220580 Attachment 1 1/28

(D) (71(5)
(b) (7)(E)

 

Lab #: ~v20220530 ID#:IN325438 I

6051sz I sperm:

Evidence Bag#:I:I MailerszI:

Contact Name:

Rush: No V #Rcccived_ #Analyzed2I:I

Sample TYPE: Sampling: © Sub-Sample 0 Total Seizure

Sample Description: IArtrficraI stone surface

 

 

 

 

 

 

 

Sample ComponentszI40% quartz 47% dolomite sand, 139’: resm
 

 

 

 

 

 

 

 

  

Info Requested: IPIease Prcvrde a breakdown by weight of all comonentss please see 6479 for further request

Suppl. Info 1: I

Suppl. Info 2: I

Lab Data

Received In Lab: 5/‘16/2022 Status: TAS Analysis Time:

Markers: (b) (7)03)

Others
 

Lab Comments:
 

 

Supporting Documents (b) (7)(E) Communications (b) (7)(E)
 

Digitally signed by

(b)(5). (b)(7)(C)
Date: 2022.06.07
10:01:11 —04'00'

 (b) (7)(E) 5/19/2022
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NY20220580 Attachment 1

SAMPLE RECEIPT AND INSPECTI 01:.    
 

Date Received: 05] Ila/ZID—L
I 1

Received By(b)(6)a (b)(7)(C)
 

HHand Delivery — Carrier:
 

~ EIMaiI Delivery - UPS / FedEx / Other: Tracking :
 

Condition as Received: IEGood condition

D Proper Seal Intact; Evidence Bag # (if applicable):

D Other (explain)

 

 

El FORENSIC SAMPLE Chain ofCustody

 

 

 

 

 

 

 

Number

FPF No.: Examination Requested:

Case No:

Submitter: Request Reviewed by:, .

Submitting Agency: ‘ I] Accepted El Rejected (explain)

Witness:
Date:

.r" TRADE SAMPLE Entry No. or Other Identifier
 

 
Special Handling or Storage Instructions:

11‘ special handling procedures are required
or sample is not in good condition,

Branch Chief/ALD/LD Notified: I:I

Notified by:

Date:

Supervisor Review:

I; Typical Sample

D New Work Request I: ATS

III Rejected (Explain): 
El Subcontractor

 

      
  

Request Reviewed by: 1

Date: 3‘4?» 2 l

ENTERE (b103,). (b)(7)(C)
BY:

IDATE: 5//C//  [DZ  ILIN NUMBER: II/I/ZMZ‘ OSKO I
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DEPARTMENT OF HOMELAND SECURITY

U.S. Customs and Border Protection  
LABORATORY SAMPLE LABEL

FOR LAB USE ONLY

33%;,”sz-om
 

 

Name of Submitting Officer

  
Team Nunber Received

 

  0
‘

 

  

  
 

 

    
   

 

    
 

 

 

  
 

(bile). (b)(7)(C) Date , .
mat o u-umi'ng 0 oer Phone Number Receved(b)(6) (b)(7)(C)

(b)(6). (b)(7)(C) cbp.dhs.gov BY—
Entry Number/Case ID Line Item Number Line Item Value (5)
N 32 5 4 3 8
Entered HTSUS Number Port Code Entry Date Country of Origin Country of Export

CN

Importer Name or Number
Xiamen Superior Stone Co. LTD
Manufacturer Name or Number

Sample Description Sample Item Count Sent to Lab Date
Artificial stone surface

Stated Components
40% quartz. 47% dolomite sand, 13% resin
 

Information Requested
Please provide a breakdown by weight of all components.
agglomerated throughout the body of the surface?

Are all components uniformly

 

r Reason (Exp in)

 

Sampling Reasons: $Iassification irade Enforcement'omplianoe Measurement Interventions Prote if checked. enter

protest number below.

  
Detained Merchandise? Yes No  

 

Expedite If checked. enter reason below.  
 

(b) (7)(E) CBP Form 6479 (10/07)
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HAND CARRY
‘3} U.S. CUSTOMS AND BORDER PROTECTION

 

National Commodity Specialist Division DATE;
: a.“ err am- “as. . May 5,

2022 

To: CBP New York Laboratory

1100 Raymond Boulevard, Suite 550
Newark, NJ 07102

From: (b)(6),(b)(7)(C)

NCSD

201 Varick Street, Suite 501

New York, NY 10014

Subject: Sample for N325438

Sign: (b)(6), (b)(7)(C)
Date: 05]] [kl/2.017—

 

 

Please return receipt to Sender
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mast be via raieriiiaae re {S-aaienia and Dimmer Frataerierr, Customs irrierrriaiieri

Exchange at fiaewi’fiiiwfiiififiifiiiii,

iiiiiirig biarrriaer: arrears
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Rating Reaaeeter iriierrnarierr

Fire: Name Heston

iviiritiie Name

Last Name Hang

iitia manager

Company Name XiAiaEbi Siii‘vii‘EiiiiiiZiit Sifiiifi {mitt}

Address Ream 5&2. Net i386, deihai Street, Meagan District

,Xiarnen, are MA
Carina

Prime i335§§iié§3i

Emaii address inieifieeperiereetoneieem

' . Reamer Type
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I Questions
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is this request being iiieri ea iaeiraii oi a tie
eiierrt‘?

{Sitter-ii Caraway

Citeni Address

iiaeaiiriri 2

ie year remnant? a “trade Camaiiarree Partner rite
certified for birth CYFA? 3a iSfit?
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rarities/i whim rarriiirari aridiriarrai irrirrrrrraiirirr’?

if yer, rrirrasa prmririe irie marinas ruiirig
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Quarrirrri ii

is a gramme being gubmirrari? ”£85
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ii awaiirirrirr; what is tire manta; r3? arigirr 6f tire immrirari madam?

garrarai iiiarirrriririrrrr

we have a riaw rare-duct whim araiiari dairrmiia airing surface, anti warriri
iiire i0 rrxrrerr iri um“ firiirimiie siting surface is maria {3f 43% mirrrai
qrrrrria rrrr; imirrrraiie sarrri and rzrrr regin, awarding in the cemmriiiim,
wig mini: iiiia grower is. iieiarrg Err afiiiiciai mariaia, and 1% HS? saris;
is fiaii‘igiirifliifi, arm rm antiwiirrmpirigv bemwsa riaiamiirr is irra main
minerai iri Eire rrrridimiicri p‘mmsa, asmuriring far i?%, quart: sirrrie
swarms irsr 49%, Mariam rrzrr pmprrriierr rri ricirirriiiri i3 highs-r than
swarm grime, wrighi i3 aim higimr than quartz sign-a1. arid quarrz irr
rim gradursiiarr warmers rmiy imreasrr iha hardnarss (ii the pirate, ”irra
ciremiaai mmriariiiirrri mi dairrrrriie is fiaMgiGQE‘iz, arid Eire arysrai
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Top view:
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Side view:
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PANaEyticaE

@aaatifiaaaaa a? aamafia NEET‘E11”im‘aarifiaaaéaamafimaawaaaa

 
REES; 0.000

Raaait atatua:
Sara: 105.4 %

Sampfla type: Solid

Carracfian appiiaa far medium: No
(Earracfiea aapiiaa fer fiEm: No

Rasafita database: _
Raaaits databaaa in: _

 

 

 

 

 

 

   
 

 

   

Eflamaat Cam.

1%)
1 O 2.37

2 F 018

3 A1 0‘6?

4 Si 025

5 P 0133

6 S 0134

7 CE 0139

8 K 0135

9 Fe 0133

10 NE 0132

11 Ca $35.10

12 Zn 549

13 Zr 0‘01

14 Pb 01.)?  
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AIKA
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(Rh)L<ZBLAAIS
rLB1

G I I
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5/24/2022 1 1 :49:57 AM Zetium XRF spectrometer 2Theta(°) 
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PANaEytieat

@daatttteattea et eadtete Ettadaadddttetata

 

REES; 0.000
 

t-‘teetttt statue:
 

Seat taetere aetmattaattdn: 799 %
 

Netmatteed ta: 100.0 %
 

Samete type: Selid
 

Catteettett aeetted tat medium: No
 

Certeettett aeetted tea“ tttm: Ne
 

tteed Cemeednd ttet: Cxidee'
 

Reeatte databaee:  Reedtte database tn:  
 

 

 

Anatyte Cattbrattet‘t Compedt‘td Ceaeenttatten Unit Catedtattet’t Statue
statue termdta methed

Zr Calibrated ZFOZ 013137 “/0 Catculate

St Calibrated SrO 013134 “/0 Catculate

Fe Calibrated Fe2®3 0.080 % Catculate

Ti Calibrated TiQQ 1.145 % Catculate

Ca Calibrated CaO 27.897 % Catculate

K Calibrated K20 0.062 % Catculate

Ci Calibrated C] 0.054 % Catculate

S Calibrated 55th 0.034 % Catculate

P Calibrated 532(2)?) 0.032 % Cateulate

SE Calibrated SiQZ 56.386 % Cateulate

At Calibrated AEQQS 0.615 % Catculate

Mg Calibrated MgO 11.224 % Catculate

Na Calibrated N320 0.148 % Catculate

F Calibrated F 2.312 % Catculate       
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PANaEytieat

Quautttteatteu et eamete tt‘t2d22dddttetata

 
ame; 0.000

t-‘teeutt statue:
Sum taetere uetmattaatten: 751.9 %

Netmatteed te: 100.0 %
Samete type: Selid

Cetteetteu aeetted tat medium: Ne
Certeettett aeetted tet tttm: Ne

tteed Cemeeund ttet: Cxidee

Reeutte databaee:

teammate Effie—_

 

 

 

 

 

 

 

 

   
 

 

Etemettt Cede.

did
1 C 43.31

2 F 2.31

3 Na 0.11

4 Mg 8.7?

5 Al 0.33

6 Si 26.36

1’ P 0.01

8 S 0.01

9 CE 0.05

1d K 0.05

11 Ca 19.94

12 Ti 0.69

13 Fe 0.06

14 Sr 0.00

15 Zr 0.01     
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File name (b)(7)(E)

Measurement Start Date/Time 5/25/2022 12:44:39 PM

Operator Lab_User

Start Position [020] 5.0066

End Position [020] 89.9876

Step Size [020] 0.0130

Ref.Code Compound Name Chem. Formula Chem. Name Mineral Name
 
00-046-1212 Aluminum Oxide A12 03 Corundum, syn
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Counts I I I II I\I I IIII III I I I II I I
verification_aluminum_oxide_05-25-2022

00-046-1212; AIZ 03; Aluminum Oxide; Corundum, syn
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6/7/2022
3124

 

IPeak List

I | 
00-046-1212; A|2 O3; Aluminum Oxide; Corundum, syn

     
Position ['26] (Copper (Cu))
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File name (b)(7)(E)

Measurement Start Date/Time 5/25/2022 2:34:31 PM

Operator Lab_User

Start Position [020] 5.0066

End Position [O20] 89.9876

Step Size [020] 0.0130

Ref.Code Compound Name Chem. Formula Chem. Name Mineral Name

01-089-8935 Silicon Oxide Si O2

01-083-1530 Calcium Magnesium Carbonate Ca Mg ( C O3 )2 Dolomite

01-080-9776 Calcium Carbonate Ca ( C O3 )
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ill ||llllll _< ||||| llllllll Hill in llllllllll ll l llllll lllll llll 

  
         

Invzozzossouab ' ' "
I 01-089-8935; Si 02: Silicon Oxide

01-083-1530: Ca Mg (C 03 )2; Calcium Magnesium Carbonate; Dolomite

‘ 01-080-9776; Ca (C 03 ); Calcium Carbonate
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Position [’26] (Copper (Cu))
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IPeak List

   I IIIIIII llltllltl IIIIIII ill .IIHIIIH H | ||||l| llil. Ilil Ill 

 
| |
01-089<8935; Si 02; Silicon Oxide

     ill I III tlIl liltiltlltltltliilll .Iti.ll.l iliilllllll 
01»083»1530;Ca Mg(CO

 

I )2; Calcnum Magnesium Carbonate; Dolomite

II III tI lItttI II It ll timid iIltl ll .. tlti. ltltll ltlIllIiit I H .11 ill till. lIlll   

  

,3 l; m Luger at»:     
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File name (b)(7)(E)

Measurement Start Date/Time 6/6/2022 8:00:18 AM

Operator Lab_User

Start Position [020] 5.0066

End Position [O20] 89.9876

Step Size [020] 0.0130

Ref.Code Compound Name Chem. Formula Chem. Name Mineral Name
 
00-046-1212 Aluminum Oxide Al2 O3 Corundum, syn
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llllllllllllll llllllllll
06-06-22 verification

00-046-1212; AIZ 03; Aluminum Oxide; Corundum, syn
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IPeak List

I 

 
00-046-1212; A|2 O3; Aluminum Oxide; Corundum, syn

    
Position ['26] (Copper (Cu))
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NY Labn
 

 

 

Page 1 6/7/2022

File name (b)(7)(E)

Measurement Start Date/Time 6/6/2022 9:33:48 AM

Operator Lab_User

Start Position [O20] 15.0066

End Position [O20] 89.9906

Step Size [020] 0.0130

Ref.Code Compound Name Chem. Formula Chem. Name Mineral Name

01-089-8935 Silicon Oxide Si O2

00-036-0426 Calcium Magnesium Carbonate Ca Mg ( C O3 )2 Dolomite

00-066-0867 Calcium Carbonate Ca ( C O3 ) Calcite
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l l l llll ||| llllll lllllllll || llllllllllllllll ||ll|ll lllllllllll lllllllll lllllllll
360000 40-50-10 siIica-dolomite-calcite ve--fication

Silicon Oxide 3232(4) 96

Dolomite 5615(7) '36

Calcite 1093(2) 36

160000 —

40000 —

O

I

O

‘ O

0 .t .
— I o o o u 00 no. 0 o o.

I

0 I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I I

20 30 40 50 60 70 80
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IPeakList

. III II I II III IIIII I III IIIIIIII__IIJIIIII|I IIIIII
0141898935; Si 02; Silicon Oxide

IIII|.III llI l|l|l||l|.|.llliiul .I||.||.I iIIIIIIlll    

 

 
000300426; Ca M

 

g (C 03 )2; Calcnum Magnesium Carbonate; Dolomite

III [I [Hill 11 ll n Illll l llll

 

lllIl   

  

1.; U: L31; m ‘CJIClL‘l at»: Laure
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NY Labn Page 1 6/7/2022

File name (b)(7)(E)

Measurement Start Date/Time 6/7/2022 6:25:03 AM

Operator Lab_User

Start Position [020] 5.0066

End Position [O20] 89.9876

Step Size [020] 0.0130

Ref.Code Compound Name Chem. Formula Chem. Name Mineral Name
 
00-046-1212 Aluminum Oxide Al2 O3 Corundum, syn
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14/24

 

 
 

Counts I I I II II I II II III I I I III I

06-07-2022 Verification

00-046-1212; AIZ 03; Aluminum Oxide; Corundum, syn
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6/7/2022
1 5/24

 

IPeak List

I 
00-046-1212; A|2 O3; Aluminum Oxide; Corundum, syn

     
Position ['26] (Copper (Cu))
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NY Labn
 

 

 

Page 1 6/7/2022

File name (b)(7)(E)

Measurement Start Date/Time 6/7/2022 7:08:34 AM

Operator Lab_User

Start Position [O20] 15.0066

End Position [O20] 89.9906

Step Size [020] 0.0130

Ref.Code Compound Name Chem. Formula Chem. Name Mineral Name

01-089-8935 Silicon Oxide Si O2

00-036-0426 Calcium Magnesium Carbonate Ca Mg ( C O3 )2 Dolomite

00-066-0867 Calcium Carbonate Ca ( C O3 ) Calcite
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I | | i ll l |lll ||| lll Ni ii lllllll || llll | lllll llllllll |lll l I lll | ll |lll Illllll l l lIlllll
NVZOZZOSBOsIab-trialt

Silicon Oxide 4627(6) 6

Dolomite 4901(8) '36

Calcite 412(2) ‘36

40000—
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20 30 4O 50 60

Position [’29] (Copper (Cu))
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IPeakList

I III I I II I II III IIIIIII. IIiIIIII II |lIII IIIII” IIIIIII.“ I.|III

01-089<8935; Si 02; Silicon Oxide

IIIII .II. III l|l|l|ll|.|.llliiul .III.||.I iIIIIIIlll    

 

 
000300426; Ca M

 

  

g (C 03 )2; Calcnum Magnesium Carbonate; Dolomite

 

  

.3“ I I l
‘33 1; sl‘l‘l ‘CJlClJl 31v:
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III .II lIIllI 11 ll 11 Hill l |lll
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Position [“29] (Copper (Cu))
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NY Labn
 

 

 

Page 1 6/7/2022

File name (b)(7)(E)

Measurement Start Date/Time 6/7/2022 7:46:50 AM

Operator Lab_User

Start Position [O20] 15.0066

End Position [O20] 89.9906

Step Size [020] 0.0130

Ref.Code Compound Name Chem. Formula Chem. Name Mineral Name

01-089-8935 Silicon Oxide Si O2

00-066-0867 Calcium Carbonate Ca ( C O3 ) Calcite

00-036-0426 Calcium Magnesium Carbonate Ca Mg ( C O3 )2 Dolomite

 

 

19/24
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IPeak List

 

 

ll Il llllIII. ll.l.|llu_lllliLIII..l llll.l.l ltll.lli l.ll|li

 

     
01-089<8935; Si 02; Silicon Oxide
 

   IIIIl I “II III“ llllllllllllllllllll .III.||.I . IIIllIllll
00»066»0867; Ca C 03 ); Calcium Carbonate; Calcite

 

  l I I I II III Illllylwll lllnilll llllll llllllllll ll Ill lilllll l ill l.l
£le 1313-: 944'; La 3'}; ; J: 1; Lamont twtagrenu“ Latte-tare It:
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Position [“29] (Copper (Cu))
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Page 1 6/7/2022

File name (b)(7)(E)

Measurement Start Date/Time 6/7/2022 8:26:44 AM

Operator Lab_User

Start Position [O20] 15.0066

End Position [O20] 89.9906

Step Size [020] 0.0130

Ref.Code Compound Name Chem. Formula Chem. Name Mineral Name

01-089-8935 Silicon Oxide Si O2

00-036-0426 Calcium Magnesium Carbonate Ca Mg ( C O3 )2 Dolomite

00-066-0867 Calcium Carbonate Ca ( C O3 ) Calcite
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IPeakList

I III I I II ”III lllllIIl. llli.ll I |l|ll Illlllll IIJIIIIII l.ll|l|
01-089<8935; Si 02; Silicon Oxide
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Weight of silica 0.8325 Weight of silica 0.8326

Weight of doiornite 1.0908 Weight of doiomite 1.0903

Weight of caicite 0.2049 Weight of caicite 0.2049

Totai Weight BZ+BB+E4 Totai Weight 2.1283

%Doiornite by weight (BB/053*100 %Doiornite by weight 51.2521731

%Siiica by weight iBZ/BS)*100 %Siiica by weight 3912042475

%Caicite by weight 10006—07 %Caicite by weight 9627402152

%Siiica by Rietveld 32.32 %Siiica by Rietveld 32.32

%Doiornite by Rietveld 56.75 %Doiornite by Rietveld 56.75

%Caicite by Rietveid 10.93 %Caicite by Rietveid 10.93

%Other by Rietveid 100—811-012—013 %Dther by Rietveid 0
 

Standard Deviation tor doiomite STDEV106,B12) Standard Deviation for dolomite 3.887550580
 

Standard Deviation tor siiica STDEViB7,B11) Standard Deviation for siiica 4808625457
  Standard Deviation tor caicite  Stotvieeatai   Standard Deviation for caicite  0.921075772  
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Run 1 2 St

%Silica by Rietveid 46.27 47.5 46.24

%Dolomite by Rietveid 49.01 47.94 49.18

%Calcite by Rietveid 4.72 4.55 4.58

%Other by Rietveid 100—132—8384 100~C2—C3—C4 100—D2—D3—D4

CORRECTED FOR ASH

%Ash (average) 85.8 85.8 85.8

%Volatiie (average) 14.2 14.2 14.2 AVERAGE

%Siiica (ae*az)/:too tomcat/too (oa*o2)/1oo AVERAGEi8102D10)
%Dolomite (88*83)/100 tomcat/too ioa*oa)/1oo AVERAGE(811;D1.1)
%Calcite (amen/too tomcat/too (omen/too AVERAGEi812;D1.2)
%cher iae*a5)/too tomcat/too inmost/too AVERAGEi813:Di3)

Run 1 2 3

%Silica by Rietveid 46.27 47.5 46.24

%Dolomite by Rietveid 49.01 47.94 49.18

%Calcite by Rietveid 4.72 4.55 4.58

%Dther by Rietveid 0 0.01 0

CORRECTED FDR ASH

Ash Content (average) 85.8 85.8 85.8

%Volatiie (average) 14.2 14.2 14.2 AVERAGE

%Silica 39.69966 40.755 39.67392 40.04286

%Dolomite 42.05058 41.13252 42.19644 41.79318

%Calcite 4.04976 3.9039 3.92964 3.9611

%Other 0 0.00858 0 0.00286      
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